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FOREWORD

This illustrated parts manual is specially prepared for customers to facilitate the use of WDI12 series diesel engine in operation and tenance.lt only
includes the main models manufactured in the works at present,with regard to other models,the customers may refer to this catalogue.

The illustrations are grouped under the heading of each assembly and numbered individually.Part No.,Quantity,Model,English designation,Chinese desig—
nation and so on are written in the parts list.

With the development of technical and production,the versions of the diesel engine will be increased, so the catalogue will be revised.Please pay attention
to our revised edition.If you want to get the most newly information about the produts,plase visit the Webset:http://www.weichai.com.

Our company appreciate your advice for ameliorating our products.

2007.6
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T 5 & ix

WD12 | - XXX

LEalEh =, I J1(Engine power,horse power in unit)

LEhLASHER Fi(total displacement, Liter)
IK¥EEEIIBL ( Water cooled Diesel Engine )

WD12 £ 5 eI St -5 AR 2H e B AR el 3 L

1. ZAREMHL S AR A -
WD12.336. 375, 390, 420

2, DIN  fé[Ekrife

3. No5  HirksR{Ibbrife

SYMBOL AND INDICATION

1. 4 Models are included in this illustrated parts manual as follows:
WD12.336/375/390/420

2. DIN:German Industrial Standards.

3. NO5:Factory standards of Steyr works.
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= FL{K CRANKCASE
2= I AR (RO B0 A b o S 4 B 93 4 B
Pos. Teile.Number WD12.3361WD12.375 WD 12 390WD12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 | 61800010125 1 1 1 1 12 M6 x 20-ST DIN0007 | KL E Cylinder liner
2 90003901604 8 8 8 8 6 x 1 DIN01481 (5] Pin
3 | 90003909626 6 6 6 6 S [ A A Pin
4 | 612600011721 1 1 1 1 NiKZNEY Cylinder block
5 61000010134 1 1 1 1 BoEaNE Seal ring
6 | 61800010128 7 7 7 7 R Main bearing,upper half
7 | 61800010127 1 1 1 1 kAR Thrust plate,lower half
8 | 61800010130 1 1 1 1 TIEHER Thrust plate,lower half
9 | 90003802493 6 6 6 6 M8 x 110-8.8-A,C NSk Hexagon bolt
10 61800010132 1 1 1 1 DIN00933 TR Main bearing,lower half
11| 61460010011 1 1 1 1 [ e Oil return pipe
12 | 90003862428 19 19 19 19 M8 x 25-8.8-A.C PN FR BT Sk A Screw
13| 6150001047 1 1 1 1 DIN00912 Ja i Rear oil seal
14 | 61460070011 1 1 1 1 FE B 5 R TE Rear screw plug,main oil passage
15| 90003098086 2 2 2 2 A30x 36 C DINO7603 | % 445 Seal ring
16 | 612600010750 6 6 6 6 S0 2H 1 Nozzle
17 | 90003909603 6 6 6 6 3 x 8 DIN01481 S B AT Pin
18 | 90003962621 6 6 6 6 10 DINO763 U i Hollow screw
19 | 61800010331 1 1 1 1 Bl RAE 21 0il dipstick pipe,upper
20 | 612600010705 1 1 1 1 HLIM RS R A 0il dipstick pipe,lower
21 | 612600010686 1 1 1 1 MR 4L 0il dipstick
22 | 81400010032 1 1 1 1 N Seal ring
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S 411K CRANKCASE

I LR (RO L 17 o o B 95 3 4 Fi
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336 WD12.375 WD12.390|WD12.420
23 | 61500010101 6 6 6 6 ARt yis Bolt.flywheel housing
24 61500010012 1 1 1 1 K?\% Flywheel housing
25 1800210011 1 1 1 1 2 F, 55 Cover,watch hole
26 | 90003802511 2 2 2 2 T /\ﬁaﬂf%@ Hexagon holt
27 | 90003802523 3 3 3 3 e saas 8 A Ay BN Hexagon bolt
28 | 90003802437 3 3 3 3 S NIkIE R Hexagon bolt
29 | 90003932030 18 18 18 18 A8-FST-A,DINOI37 1y s P2 [ Spring washer
30 | 61800010112 1 1 1 1 PLINYS A s i Gasket,oil cooler
31 | 61500010370 1 1 1 1 BLIYS HIge Gasket,oil cooler
32 | 90003871252 5 5 5 5 M8-8-A,C DIN00934 | T A7 W81k Hexagon nut( )
33| 90003813423 5 5 5 5 %4181\?033298 8-AC ON (a2 Stud
34 | 90003800465 7 7 7 7 N NFARIE R Hexagon bolt
35| 90003802538 2 2 2 2 M50y 8-8-AL Ve L Hexagon bolt
36 | 90003802569 2 2 2 2 N %555 8.8-AC aYi BN i Hexagon bolt
37 | 90003802519 2 2 2 2 Mixaag S8 AL AR IR Hexagon bolt
38 | 90003901406 2 2 2 2 M6 x 10-ST DIN0007 | [FIFE4Y Pin
39 | 61800010118 1 1 1 1 iy i End cover
40 | 90003802532 1 1 1 1 e AP Hexagon bolt
41 90003962051 1 1 1 1 51%3706641 S-st-A,C AV Pt Hexagon screw plug
42 | 61500010046 1 1 1 1 i Front oil seal
43 | 90003802561 6 6 6 6 e S AR Hexagon bolt
44 | 90003931122 11 11 11 11 A10FST-A,C DIN00128 | Fii 4 £ ] Spring washer
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Jlaoly 1] ¥
- I LR (RO B A4 b o 4 B 93 4 B
Pos. Teile.Number DIN,/Fremdfabr.Nr. D inati Desionati
WD12.336|WD12.375|WD12.390|WD12.420 remaabnAr crommaton erignation

45 61800011005 1 1 1 1 TERF A #E 2 Rk, Timing gear case

46 | 90003888453 8 8 8 8 VM12-8-A, 33 1RY7S f i IR Hexagon nut(I)

47 | 900038136285 8 8 8 8 M om0 A Bk 2 Stud

48 | 90003900085 4 4 4 4 12 x 20-DIN01481 SHLPE B AT 5 Spring washer

49 | 90003871305 2 2 2 2 M10-8-A,C DIN00934 1S FA IR R Hexagon nut(l)

50 | 90003932025 7 7 7 ASTAC B 3 A ] Spring washer

51| 90003810125 2 2 2 MiNss83a 8 8-AC JCNTTE: Stud

52| 90003802419 2 2 2 2 L AR Ay, Pa i Hexagon bolt

53 | 61800060153 1 1 1 1 ST Bracket

54 | 61800060152 1 1 1 1 4 Bracket

55 | 61800060151 1 1 1 1 SR Bracket

56 | 61500010062 7 7 7 7 ARitodtyEs Bolt,flywheel housing

57 | 90003962020 2 2 2 2 ATMLEX 1.5-MS NFAIR%E Hexagon screw plug

58 | 90003098014 2 2 2 2 AMI4 x 18-Cu DINO7603 | %5 4} & Seal ring

59 | 90003120602 1 1 1 1 WL} Seal ring

60 | 612600010709 1 1 1 1 AL Connected pipe
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B %h 7« # CRANKSHAFT AND FLYWHEEL

Sepl (P80

s Ko s Typ Sik. FL A& b H S0 44 BR L 4 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 | 612600020233 1 1 1 1 LRSS Crankshaft

2 | 61500020046 9 9 9 9 AViiPS: Yis Screw

3 | 61800021001 1 1 1 1 i Belt pulley

4 | 61800020012 1 1 1 1 b 280 x 45 IR Vibration damper

5 | 612600020220 1 1 1 1 g%ty Flywheel

6 | 612600020208 1 1 1 1 KA Ring gear

7 90003802558 8 8 8 8 M10x70 aViiPS: Yia Screw

8 90003871305 2 2 2 2 M10 D0934 ilbayii] S Nut(T)

9 90003813571 2 2 2 2 M10x90 XLk MR A Stud

10 | 90003311416 1 1 1 1 63052RSD00625 [i] L BRI & Ball bearing

11| 90003934310 1 1 1 1 62 x2 LI R Circlip

12| 90003932025 12 12 12 12 IR s Washer

13 | 90003802569 10 10 10 10 M10 AViiPS: Yia Screw
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ZE AT F07E3E CONNECTING ROD AND PISTON

Sepl (P80

s K5 Typ Stk LA B 1 Hr 344 B L L 44 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 | 61800030049 12 12 12 12 Ve R B Shell pin
612600030033 12 12 12 12 S ERTA L Shell pin
2 | 61560030013 6 6 6 6 15 FE 5 Piston pin
3 61800030040 6 6 6 6 FEFFIR Connecting rod
4 61800030044 6 6 6 6 A Connecting cover
5 | 61800030019 12 12 12 12 TEFF IR Bolt
6 | 61500030077 6 6 6 6 HFRE Bushing
7 | 612600030017 6 6 6 6 RS Piston
8 | 81560030012 12 12 12 12 TG FEFH Y Circlip
9 | 61560030047 6 6 6 6 BRIE 3 Double ladder ring
10 | 612600030019 6 6 6 6 HEH Conical ring
11| 61560030045 6 6 6 6 W e I Spiral spring ol ring

WEICHAI
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SHEZSH CYLINDER HEAD
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SHZEZRK CYLINDER HEAD

S LR (RO L A5 i 3 4 Fi 5 34 T
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 612600040293 6 6 6 6 ST A Cylinder head

2 61500040049 6 6 6 6 R Joint

3 | 612600040114 12 12 12 12 SRR EE Socket ring

4 | 61800040076 1 1 ae Tubbe

5 614040021 6 6 6 6 UL 35 B A R Joint

6 61500040023 20 20 20 20 AT T Bolt
612600040253 4 4 4 4 N Y Bolt

7 61800040074 1 1 HoKAE Pipe

8 614040065 6 6 6 6 ¥ AN A Cover
90003802466 12 12 12 12 M8x65 7SSk IR Bolt

10 | 61000040030 1 1 1 1 HAEE Connector pipe

11| 61800040075 1 1 1 1 RERGE Thermostat cover

12| 90003932030 27 27 27 27 IR s Spring washer

13 | 90003802461 15 15 15 15 M8x60 D00933 7SSk IR Bolt

14 612600040238 2 2 2 2 Ak Hanger plate

15| 90011270018 4 4 4 4 M12x25 VAViiPS.- iRl ¥4 Screw

16 | 90014040009 4 4 4 4 T Joint

11
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BES#l# VALVE DISTRIBUTING MECHANISM

Sepl (P80

s Ko s Typ Stk FL A& b H S0 44 BR L 4 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 614050017 6 6 6 6 HESTRE T e Spring base

2 | 61800050143 12 12 12 12 HEFT B Push rod

3 61560050044 1 1 1 1 Hra) 555 Intermediate shaft
4 61560050058 1 1 1 1 Hr a5 A Intermediate shaft
5 | 614050133 1 1 1 1 P F R A Stop plate

6 | 61800050144 1 1 1 1 RE g Camshaft gear

7 | 612600050024 1 1 1 1 M Camshaft

8 90003901409 1 1 1 1 [ A Pin

9 | 61500050032 12 12 12 12 SITHERE Tappet

10 | 61500050002 12 12 12 12 AR/ Outer valve spring
11 61500050001 12 12 12 12 ST Inner valve spring
12| 61500050025 24 24 24 24 Ik Valve cone

13| 61500050109 12 12 12 12 ST e Spring plate

14 | 612600050073 6 6 6 6 A Intake valve

15| 61560050041 6 6 6 6 HEAD Exhaust valve

16 | 614050048 6 6 6 6 i ERA Rocker arm

17 | 614050049 6 6 6 6 HER 1 Roeker arm

18 | 614050010 12 12 12 12 TR B AR T Screw

19| 2130050065 12 12 12 12 AT ) R A L Nut
20 | 61560050045 1 1 1 1 W Joint
21 | 614050119 6 6 6 6 ST e Rocker arm support
22 61800050098 1 1 B NSE Y=Y Intermediate gear

18
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FES#l# VALVE DISTRIBUTING MECHANISM

L LR (RO L 17 o th 3 4 X 4 R
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336/WD12.375|WD12.390| WD12.420

23 | 61560050059 4 4 4 4 AVii B Yis Screw

24 | 61500050105 12 12 12 12 AT Valve cap

25 | 90003802411 2 2 2 2 VaViiPN - YEs Screw

26 | 90003802443 4 4 4 4 M8x20 DIN933-10.9Zn | L1244 Screw

27 | 90003802655 12 12 12 12 M12x60 DIN933-10.9Zn | 7 £ 3k 124 Screw
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#HE% COOLING SYSTEM
FEOH B LR (RO HL A8 A o 3 4 B 534 7
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336|WD12.375|WD12.390| WD12.420
1 | 90003802549 1 1 1 1 M10 %535 8-8-A,C oY P i Hexagon bolt
2 | 81500060188 1 1 1 1 JE B Clamp plate
3 61800061013 1 1 1 1 N EER S Fan bracket
4 90003932025 4 4 4 4 A10-FST-A3C DIN00137 | # I sk 24 ] Spring washer
5 90003802542 2 2 2 2 Q150B1045 Vay. Py Yo Hexagon bolt
6 61500060030 1 1 1 1 Bl 3 el Guard ring
7 90003310017 1 1 1 1 3205BTG DIN00628 T e R R Radial thrust bearing
8 90003934260 1 1 1 1 52 x 2 DIN00472 L Y Circlip
9 61500060151 1 1 1 1 (RS Spacing sleeve
10 | 90003320056 1 1 1 1 NiEZ0gE/TGP-C, [PITER TR Bearing
11| 61500060030 1 1 1 1 bigjale! Guard ring
12 | 61800061014 1 1 1 1 Bt e B Pulley
13 | 90003871250 3 3 3 3 M8-8 DIN00934 | RiiVAVEL: 5 Hexagon nut(I)
14 | 90003932030 3 3 3 3 A8-FST-A,C DIN00137 | JIE ik 2] Spring washer
15| 90003802419 3 3 3 3 DiNG3935 BAC AL IRR Hexagon holt
16 | 61800060161 1 1 1 1 PRV R Guard ring
17 | 81500060300 1 1 1 1 BRI G XU Fan, viscous clutch
18 | 90003802424 6 6 6 6 N AYiiPa Hexagon bolt
19 | 90003888451 6 6 6 6 VM8-8A,C IN00980 I 78975 A 5 X R Hexagon lock nut(1T)
20 | 61800060157 1 1 1 1 PR Shaped hose
21 | 90003989308 2 2 2 2 44/60-A3CN05074 A R il Hose clip
22 | 90003800467 8 8 8 8 N Ay P Hexagon bolt
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WHIZ% COOLING SYSTEM

Sepl (P80

s Ko s Typ Sik. FL A& b H S0 44 BR L 4 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation
23 | 90003901409 2 2 2 2 8M6 x 12-ST DIN00007 | [RIAE4 Pin
24 | 61800061007 1 1 1 1 TRIE B Water pump
25 | 90003802672 1 1 1 1 0Q150B1290 7N S AL Hexagon bolt
26 | 61800061011 1 1 1 1 S Bracket
27 | 61560060069 1 1 1 1 K B S Tension pulley
28 | 81500060228 2 2 2 2 )L V belt
61200090187 2 2 2 2 <) &t V belt
29 | 61800040079 2 2 2 2 AF2-0.5-N05091 Tof Shim
30 | 61800060172 2 2 2 2 RERI R Thermostat
31 | 680340065 2 2 2 2 60 x 4-DR100N05040 | %}l Seal ring
32| 90003802538 2 2 2 2 M19:x40-8.8-A,C AViPR i Bolt

17
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M ZRFAYHIEFEE OIL PUMP AND OIL FILTER

Sepl (P80

s Ko s Typ Stk FL A& b H S0 44 BR L 4 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 61800070051 1 1 1 1 IR SR Prefilter
2 614070055 1 1 1 1 GIRGIE S Y5y Gasket
3 | 61800070024 1 1 1 1 ke Idler gear
4 | 6140756 1 1 1 1 r ] 4 4 A Axle
5 614070155 1 1 1 1 GoEagie O-ring
6 | 6140749 1 1 1 1 rh ] b Pl Ring
7 614070078 1 1 1 1 By Joint
8 90003800551 1 1 1 1 M10 x 55 DIN00933 AVi PN Y Screw
9 | 90003802527 1 1 1 1 M10 x 30 DIN00933 VAV By Scfew
10| 90003802578 1 1 1 1 M10 x 95 DIN00933 avV;:iPS Yis Screw
11 | 90003802523 2 2 2 2 M10 x 25 DIN00933 AV;:iPS - Yis Screw
12 | 90003931122 2 2 2 2 D10 DINI27 LA Spring washer
13| 90003934235 1 1 1 1 47 x 1.75 DW00472 A LR R Cirelip
14 | 90003311410 2 2 2 2 6303 DIN625 ] Lo R 7K Ball bearing
15| 61800071010 1 1 1 1 DIRTIE SN Oil pump
16 | 61000070005 2 2 2 2 TiE e AT LT 8 s B Filter
17 | 61800010113 1 1 1 1 LR RS SIEE 3 9O 595 Oil radiator
18 | 8140010032 2 2 2 2 GoEaliE] Seal ring
19| 614070069 1 1 1 1 gt Valve cone
20 | 614070068 1 1 1 1 A4 IR B Spring
21 | 900038624193 8 8 8 8 M8 x 16 DIN 912-8.8Zn | N/~ 3k Bl AE KL IRET Screw
22 | 90003932025 4 4 4 4 B8 DIN 137Zn B S Spring washer

19
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W ZmFAHLHIES2E OIL PUMP AND OIL FILTER

SempLE (80

5 K 5 Typ Stk F A% b o344 PR L 34 R
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336 WD12.375 WD12.390| WD12.420

23 | 90003862443 2 2 2 2 M8 x 40 DIN 912-8.8Zn | 7~ B4 SK 24T Screw

24 | 90003862482 2 2 2 2 M8 x 90 DIN 912-8.8Zn | N7~ B4 K124 T Screw

25 | 9000309086 1 1 1 1 A30 x 36 DIN 7603Cu | %513 J# Gasket

26 | 614010051 1 1 1 1 DIN 7604-C-M10 x 1 |#2}4 Plug

27 | AZ1500070097 1 1 1 1 273 PR 1R S Control valve

28 | 61500070051 1 1 1 1 BILIHE I #2502 Oil filter base
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B & FUEL INJECTION SYSTEM

Sepl (P80

s Ko s Typ Stk LA B 1 Hr 344 B L L 44 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 612600080368 1 1 1 1 T R LA High pressure pipe
2 61560080172 5 5 5 5 P! Support bracket
3 | 206012832910 4 4 4 4 S NFAKIR R Hexagon bolt
4 | 614080061 4 4 4 4 BRTH Clip, upper half
5 614080060 4 4 4 4 TrER Clip, upper half
6 90003871232 4 4 4 4 M6-8-A,C DIN00933 | T #U7s ik Igh): Hexagon nut(I)
7 | 612600080383 12 12 12 12 e A kIR Hexagon boht
8 | 61500080094A 6 6 6 6 2 Al Clamp plate
9 | 612600080311 6 6 Uliifiedsyn' Injector
612600080730 6 6 UARliEn I SYi Injector
10 | 609070080 6 6 6 6 B JE Seal pipe ring
11| 614080082 6 6 6 6 i Washer
12| 612600080688 12 12 12 12 A6 x 10-AL DINO7603 | & 455 144 ] Seal ring
13 | 61500080090 6 6 6 6 25 R Hollow stud
14 | 90003962612 2 2 2 2 8-3 NIN07643 25D IR A Hollow screw
15 | 90003098012 4 4 4 4 B R Seal ring
16 | 61800080064 1 1 1 1 PRI Pipe
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WDI12 R 55l E

WEIGHAI FEEUME woio series DIESEL ENGINE PARTS cATALOGUE

f#tih & FUEL INJECTION SYSTEM

Koo LR (o HL 4% 4 1 3 4 ik Y2 34 T

Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336/WD12.375 WD12.390| WD12.420
612600081231 1 ) P8500= 7l % High—pressure oil pump
612600082231 1 ? AT 1 —Fif TR Fuel pump
612600087231 1 P85007= i % High—pressure oil pump
612600081232 P8500; He i % High—-pressure oil pump
612600082232 i A Fuel pump
612600087232 P8500 He i % High—pressure oil pump
612600081226 P8500=; 7l % High—pressure oil pump
612600082226 i TR A Fuel pump
612600087226 P8500= iM% High—pressure oil pump
612600081233 P8500; He i 4 High-pressure oil pump
612600082233 i A Fuel pump
612600087233 P8500 He i % High—pressure oil pump
90003800323 VAV P Y Hexagon bolt
206012890098 2 0933 AYiiba i Hexagon bolt
90003888452 AC 1T 2944 Ja 7S A IR BE - | Hexagon lock nut( 1)
90003930271 0012 : E Flat washer
90003813537 00930 0 R R H Stud
612600080675 gy Gear
61800080034 ke Gear
90003120088 169 x 3-DR150 N0O5040 | %% %} & Seal ring
61800080015 T 5 24 Flange, injection pump
61800080039 e Bracket




WDI1 2/% ﬁu%?ﬁ]mg,iq:ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

WEICHAI

f#im%& FUEL INJECTION SYSTEM

Sepl (P80

s K5 Typ Stk LA B 1 Hr 344 B L L 44 FR

Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation

27 61800080040 1 1 1 1 AR Angle bracket

28 | 90003871305 7 7 7 7 M10-8-A,C DIN0934 | [ BU/SHIRE) Hexagon nut(I)

29 | 61560080174 1 1 1 1 Bl Clip

30 | 90003813527 3 3 3 3 M 0685 8- AL B e Stud

31| 90003802523 4 4 4 4 M 0633758 AC ANk Hexagon bolt

32| 90003098010 8 8 8 8 A10 x 13.5-Cu DINO7603 | 25 4} 4] Seal ring

33 | 61560070012A 1 1 1 1 TR AR B Oil inlet pipe

34 | 90003962607 1 1 1 1 6-3 DIN7643 25 R Hollow screw

35 | 612600080733 1 1 1 1 EIRK=F 58" Return pipe

36 | 90003802627 2 2 2 2 M igasass 38-AC AYEN Hexagon bolt

37 | 61800080041 1 1 1 1 FEERA Bracket

38 | 90003802519 2 2 2 2 Mi08733-8-AL VPSS 113 Hexagon bolt

39 | 90003559844 1 1 1 1 CL10-A-ST DIN02353 | -RER &L Pipe joint

40 | 90003962607 1 1 1 1 25 R Hollow screw

41 | 61800080062 1 1 1 1 PRI Fuel pipe

42 | 90003098015 2 2 2 2 A14 x 20-Gu DINO7603 | % £} 14 & Seal ring

43 | 206783400106 3 3 3 3 10DIN07643 25 R A Hollow screw

44 | 614080295 1 1 PRITIETE v Bk Fuel filter
614080295A 1 1 PRITIE TS v B Fuel filter

45 | 61800080061 1 1 1 1 PRI Fuel pipe

46 | 61500080171 6 6 6 6 R Seal ring
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WD12 /% ﬁu%ﬂﬂmg’ﬁ:ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

WEICHAI

EHl3EE GENERATOR STARTER

Sepl (P80

s Ko s Typ Sik. FL A& b H S0 44 BR L 4 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 614090067 1 1 1 1 KR FAL s Temperature sensor

2 | 612600090293 1 1 1 1 AL Starter

3 AZ1500098058 1 1 1 1 A HLAIL Altermater

4 61500090051 1 1 1 1 JE TGRS Oil presssure sensor

5 | 61200060184 1 1 1 1 A Vi Screw

6 612600090292 1 1 1 1 P E Distance piece

7 61800090022 2 2 2 2 <) &t V-belt

8 614090050 1 1 1 1 10 x 1275 EeRtE Connecting terminal

9 | 90003098010 1 1 1 1 A18 x 22 DIN7603 R Sealing ring

10 | 90003800571 1 1 1 1 M10 x 80 D00931.8.8 | /S kM4 Screw

11| 90003802557 1 1 1 1 M10 x 65 DIN00931 AViiPSYEs Screw

12| 90003802523 1 1 1 1 M10 x 25 D00933 AV;iPN - YEs Screw

13 | 90003871305 2 2 2 2 M10 DIN9348 [ B FAIREE Nut(I)

14 | 90003935125 2 2 2 2 11 DIN1441 N E Gasket

15| 90003932024 1 1 1 1 A8 DIN137 WOV LR Spring washer

16 | 90003098014 1 1 1 1 M14 x 18 DIN7603 B JE Gasket
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< /iti:ﬂﬂ ‘WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

NiEFAEEh RS FUEL INJECTION SYSTEM
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WDI1 2/% ﬁu%ﬂﬂmg’ﬁ:ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

WEICHAI

NiET RS FUEL INJECTION SYSTEM

S LR (RO L A5 i 3 4 Fi 5 34 T
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 AZ1500090132 1 1 1 1 TR AL RS Temperature sensor

2 61200090163 1 1 1 1 FEL T 1) Solenoid valve

3 | 61200090162 1 1 1 1 S P AT Flamespark plug

4 | AZ1500080154 2 2 2 2 RIS S AR Fuel pipe

5 AZ1500080159 1 1 1 1 SUIKEFSYI Fuel pipe

6 81560080212 1 1 1 1 RN Hollow screw

7 | 90003962607 2 2 2 2 A4DIN 7623-6S-A3C | 25.0ME e Hollow screw

8 90003962621 1 1 1 1 23 B AE Hollow screw

9 609E110070 1 1 1 1 e ey Connection screw

10 | 79000770116 1 1 1 1 Ji AR Flat plug

11| 81560080327 2 2 2 2 (=4 Pipe

12 | 99014280016 2 2 2 2 IES Sleeve

13 | 99012360441 1 1 1 1 ST Angle bracket

14 90003802415 1 1 1 1 YAV DS Y o Hex. head screw

15| 90003932023 1 1 1 1 WOV LR Spring washer

16 | 90003930261 1 1 1 1 A8.4 00125A3C T JE Washer

17 | 90003802307 2 2 2 2 aV:ibS: Y Hex.head screw

18 | 90003559516 4 4 4 4 Bk AR Union nut

19 | 90003559506 2 2 2 2 IR RS Union nut

20 | 90003559462 2 2 2 2 REREEELA Adaptor

21 90003559561 4 4 4 4 +E Taper bush

22 | 90003559557 2 2 2 2 & Taper bush
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WEICHAI

WDI12 R HLEpLEE

< /it':ﬂﬂ ‘WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

NiaT#REFRS FUEL INJECTION SYSTEM

SempLE (80

5 K = Typ Stk ML A B 1 o 34 R & 44 PR
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336 WD12.375 WD12.390| WD12.420

23 | 90003931082 2 2 2 2 B6 D0O127-A3C R Spring lock washer

24 | 90003098029 2 2 2 2 g prlicl Sealing ring

25 | 90003098010 7 7 7 7 B Sealing ring

26 | 90003098010 1 1 1 1 EiEE Sealing ring

27 | 90003098015 1 1 1 1 R Sealing ring

28 | 90003171697 4 4 4 4 A5 x 180 B5199 I} SR K Fastener

29 | AZI500080155 1 1 1 1 BRI Hose




WDI12 /% ﬁu%?ﬂﬂ m'}f\’ﬁ: Igﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

HHESE(—) AIR INTAKE EXHAUST MANIFOLD( |)

WEICHAI
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WEICHAI

WDI12 R F 5L

< 1,4:}]}]‘ WDI12 SERIES DIESEL ENGINE PARTS CATALOGUE

HHSE(—) AIR INTAKE EXHAUST MANIFOLD( |)

B H = LR (RO L 17 o o B 95 3 4 Fi
Pos. Teile.Number DIN/Fremdfabr.Nr. Denomination Designation
WD12.336|WD12.375|WD12.390| WD12.420
1 61800110043 1 1 1 1 EMIEEFSYi Oil pepe
2 | 612600116924 1 1 1 1 | PRI T Turbocharger
612600118924 1 1 1 1 J = P e T Turbocharger
3 612600111290 1 1 1 1 HTHEREE Exhaust manifold
4 61260110162 4 4 4 4 HEE B0 Set of discs
5 61560110242 6 6 6 6 HER SR Joint
6 612600110855 1 1 1 1 JaHER S Exhaust manifold
7 61560110104 11 11 11 11 HEAE R IR Screw
8 61560110105 1 1 1 1 HEAE B AR e Screw
9 81560110152 1 1 1 1 PEMAEE > Joint
10 | 61800110041 1 1 1 1 R A Pipe
11| 612600110871 1 1 1 1 XA Plate
12 | 188250083 2 2 2 2 H Sl Circlip
13 81560110187 6 6 6 6 R MEA: Stud
14 | 609E110050 1 1 1 1 MR Joint
15| 61260110048 1 1 1 1 [l MAEE 2 Joint
16 | 61560110210 1 1 1 1 AR AN R Joint
17 | 61460070014 2 2 2 2 EFEER Y Screw
18 | 61560110225 1 1 1 1 1 He a8 1R FH B B s Hose
19 | 609090003 1 1 1 1 I bl Washer
20 | 90003862428 2 2 2 2 M8 x 25 DIN912 7S A B AE SR ET Screw
21 | 90003559513 2 2 2 2 AL12 D03871 TR Ring




WDlz%ﬁu%?mmi‘#ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE WEICHAI
HHESE(—) AIR INTAKE EXHAUST MANIFOLD( |)
1y F1J * o . N

N L (RO L i 65 o 34 B 530 4 B

Pos. Teile.Number DIN,/Fremdfabr.Nr. D inati Desionati

WD12.336/WD12.375| WD12.390/WD12.420 remaabr-ar enomination esignation

22 | 90003888470 6 6 6 6 2R g ENPURIRAE  |Nat

23 | 90003559563 2 2 2 2 e Ring

24 | 90003989340 2 2 2 2 22/29 N05074 PoE R Clamp
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WEICHAI

WDI12 /g\ ﬁu%ﬂﬂ m"i\?ﬁ: ﬂﬂ ‘WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

HHESE(Z) AIR INTAKE EXHAUST MANIFOLD(2)

13




WDI1 2/% ﬁu%?ﬁ]mg,iq:ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

WEICHAI

HHESE(Z) AIR INTAKE EXHAUST MANIFOLD(2)

Sepl (P80

s Ko s Typ Stk FL A& b H S0 44 BR L 4 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 | 612600110874 1 1 1 1 FEAMLERE Funnel

2 | 612600116924 1 1 1 1 | P PRI AR Turboeharger

612600118924 1 1 1 1 J PSR 2% Turbocharger
3 612600112257 1 1 1 1 A BK Air intake manifold
4 | 614110064 4 4 4 4 R B A R Hexagon bolt
90003800497 2 2 2 2 M8 x 160 DIN931 VAVi B Yis Screw

5 | 61800110045 1 1 1 1 AR Connecting pipe

6 190320035 1 1 1 1 gy Gasket

7 | 81560110220 1 1 1 1 igEs Hose

8 | 612600110001 1 1 1 1 B L Pipe

9 | 61500110024 6 6 6 6 HER A Joint

10 | 90003962014 1 1 1 1 AMI10 x 1DIN7604 VPN E 4 Hex. head screw plug

11 | 90003098010 1 1 1 1 A10 x 13.5 DIN7603 ] Sealing ring

12 | 61560110226 1 1 1 1 Je T Clamp

13| 90003800465 6 6 6 6 M8 x 80 DIN931 aviil: Yid Screw

14 | 90003989318 2 2 2 2 105~127 A R i Clamp

15| 89200530051 1 1 1 1 JRe A Hose

16 | 90003980585 2 2 2 2 77~95 B R A Clamp
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WEICHAI /it':ﬂﬂ ‘WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

=E#l AIR COMPRESSOR

61800010187
~
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. 10 |
14 14 . ’ %%
SR
61800060149 “' \\\\\\\
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WDI1 2/% ﬁu%?ﬁ]mg,iq:ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE

WEICHAI

=E#l AIR COMPRESSOR

Sepl (P80

s Ko s Typ Stk FL A& b H S0 44 BR L 4 FR
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation

1 61800130043 1 1 1 1 25 EAL Air compressor

2 | 30800010003 1 1 1 1 e Seal ring

3 | 61800130044 1 1 1 1 T BN Oil pipe assembly

4 | 612600130013 1 1 1 1 B E Rubber hose

5 | 61800130010 1 1 1 1 WEARE A Gear

6 | 61800130047 1 1 1 1 #Hh Gasket

7 61800130034 1 1 1 1 WER Hydraulic pump

8 | 99100270120 4 4 4 4 gk Hose joint

9 | 99100360161 2 2 2 2 St DS UN Special shaped connection

10 | 612600130014 1 1 1 1 BIE Rubber hose

11| 61800130046 1 1 1 1 e Gear

12| 90003962607 2 2 2 2 6-3 DIN07643 23 D Hollow screw

13 | 90003098010 4 4 4 4 A10 x 13.5-Cu DINO7603 | %% £ £ [&] Seal ring

14 | 90003989300 4 4 4 4 13/16-A,CN0O5074 BB R Clip

15 | 90003098026 2 2 2 2 A22 x 27-Cu DINO7603 | % £} ] Seal ring

16 | 90003962627 3 3 3 3 12-3DN07643 YN Y Hollow screw

17 | 90003098016 8 8 8 8 A16 x 20—Cu DINO7603 | % £} # [ Seal ring
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WD12 /% ﬁu%?ﬁ] m’%‘?\‘q: ﬂﬂ‘ WD12 SERIES DIESEL ENGINE PARTS CATALOGUE WEICHAI

JHJEE OIL PAN

S LR (RO L A5 i 3 4 Fi 5 34 T
Pos. Teile.Number WD12.336/WD12.375 WD 12390 WD 12.420 DIN/Fremdfabr.Nr. Denomination Designation
1 614150004 1 1 1 1 R Seal
2 | 61800150015 1 1 1 1 TR BN 0il pan
3 614150046 12 12 12 12 TR e Retainer
4 90003960261 12 12 12 12 A8.4 DINI25-SFA3C | “F#hE Washer
5 90003802442 12 12 12 12 B8 x 40 D00933 AV - Yis Hex.head screw
6 612600150106 1 1 1 1 BRIl Gasket
7 612600150108 1 1 1 1 T P MR TE SR Screw plug
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